
V3417780T Parts
PARTS INCLUDED IN THIS LIST:

1 4

Item Qty. Description
1 12 M8 x 25mm. Hex bolt
2 12 Screw shim
3 30 M8 Hex nut
4 30 5/16” lock washer 
5 30 5/16” flat washer
6 6 Bracket Vertex

6

2 3 5

1 pair Vertex V3 Side Steps




